MERCLURY [0 EFI 4-Stroke] P Cylinder Block b v
Serial Mbr Flange: 1B366823 Up [USA)

&
Ref |Clazs|Part Description Qt Comment Footnote
1
2 M55 MWOT SOLD SEPARATE, Cower-5(2 A
3 10 885626 40| SCREW, (M3 x 40] 4 A
4 17 43044 PIM, Dowel [.375 » B25] Mithoy| 2 5
5 23 833392001 | DAMPER 10 5
5 19 889767 PLUG, [12mm] G 5
7 19 296551 PLUG, [24mm) 2 A
g 12 892573001 | wWASHER 10 5
9 10 296523 SCREW. [M10x 342) 10 5
10 16 237533 STUD, (M8« 55) 2 5
11 11 826365 MUT, [MB) 2 5
12 16 897677 STUD, [M10=1.5) 3 A
13 12 85677 4| WASHER, (406« .70 % .105] |B 5
14 11 284412 MWUT g 5
13 10 835810030| SCREW, (M8 » 30) a 5
16 10 832086120 SCREW, [M10 % 120) 2 A
17 10 235510050| SCREW, (M8 » B0) 2 A
18 228358 2|SEMSOR 1 5
19 10 40011106 SCREW, (M5 % 13) 2 5
20 885342002 SEMSOR ASSEMBLY 1 5
21 25 896633 O-RIMNG, [1.78 rmm = .08 mm] 1 25
22 27 BI6277006| GASKET, Head 1 25
23 290553 GUIDE, Fixed 1 5
24 880557 | GUIDE, Moveabls 1 5
25 10 832456045 | SCREW 2 5
26 27 837534 | GASKET, Block to Adaptor 1 25
27 19 8315953 PLUG, [18mm) 1 A
28 10 935810070| SCREW, [ME » 70) 2 5
- 27 297534407 | GASKET SET. Powerhead 1

f1 297148403 LONG BLOCK ASSEMBLY, [75/80)1
£ 897148408 |LONG BLOCK ASSEMBLY, [115] |1

14756




